AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE
When purchasing Tamiya replacement parts, please take or Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES
send this form to your local Tamiya dealer so that the parts bitte zur Unterstitzung dieses Formular mit zu Ihrem Afin de vous permetire de vous procurer des pigces de rechange
required can be correctly identified and supplied. Please ortlichen Fachhandler. Beziglich der Angaben, der Tamiya, amenez cette liste & votre point de vente Tamiya qui ne
note that specifications, availability and price are subject to erhaltung der Artikel und Preise sind Anderungen manquera pas de vous renseigner. Veuillez noter que les caracténi-
change without notice. halten. stiques, disponibilité et prix peuvent changer sans avis préalable.
PARTS CODE 19415009  Shaft Bag (MA15 x1, MBS x2, MB6 x2, MBT x2, MES x1) 50171 Heat Resistant Double-Sided Tape (x5)
11825849 Body 19804561  3x35mm Threaded Shaft (MBS x5) 50197 *2  Snap Pin Set (ME8 x10, MF6 x5)
19334122  Chassis 19805629  3x12mm Tapping Screw (MB1 x4) 50354 16T, 17T Pinion Gear (MA18, etc.)
10005519 AParts 15305013  Tie-Rod (MB10) 50380 E-Ring Set (MAS x7, etc.)
10005520 B Parts 15725015 *1 1510 Metal Bearing (MBS x1) 50573 2x8mm Tapping Screw (MD1 x10)
10005521 C Parts 19805482  Rear Diff Cover Bag (MC9, MC10, MC11) 50575 2.6x10mm Tapping Screw (MA4 x5)
10005522 *1 D Parts (Suspension Am) (x1) 19805483  Axle Shaft (MC6, MC7) 50576 3mm Grub Screw (MAG x10)
19005741 D Parts (Body Mount) 14135042  Universal Joint (MC8) 50577 *4  3x10mm Tapping Screw (MA3 x10)
10005523 EParts 19805556  2x8mm Screw (MC3 x10) 50582 3x14mm Step Tapping Screw (MB3 x5)
19005422 G Parts Bag (Gear) 19805664  3x30mm Screw (MC1 x2) 50585 4x10mm Step Screw (MB2 x5)
19000745 H Parts 19805859  3x15mm Screw (MC2 x4) 50586 3mm Washer (MB4 x15)
19115420 KParts 19805626 8mm Ball (MC4 x4) 50592 5mm Ball Connector (MA13 x10)
19115264 M Parts (x2) 13455325  Rear Propeller Joint (MC5) 50594 2x10mm Shaft (ME6 x10)
19005859  LED Stopper (x2) 19805485  Front Coil Spring (MD6 x2) 50595 Nylon Band w/Metal Hook (x10)
19335205 Wheel (x4) 13455323 *3 Damper Shaft (MD5 x1) 50597 0-Ring (Red) (MD3 x10)
19402919  Tire (x4) 19805484  Rear Coil Spring (MD7 x2) 50599 1 W Parts (x2)
13555099  5x60mm Shaft (MA14) 13585060 *1 3.05x3.8x6.1mm(4x5.6) Flanged Tube (MD2 x1) 50600 0Oil Seal (MD4 x6)
14135043  Propeller Shaft (MA16) 15310002  3x50mm Threaded Shaft (MES5 x1) 50602 *1 Differential Bevel Gear Set (MAT x2, MAT9 x1, MA20 x2, MAZ1 x3)
10555015 *1 1150 Plastic Bearing (MA9 x10) 19805557  4mm Flange Lock Nut (ME4 x4) 50705 Upright (x2)
19808090  5x5mm Grub Screw (MAS x5) 19805758  2mm Washer (ME3 x5) 51216 Drive Shaft (MB11 x2)
12300010 *3 9mm Washer (MA7 x1) 19804159  3x10mm Screw (ME1 x10) 53065 1260 Ball Bearing (ME7 x2)
19805624  6mm Ball Connector, Ball Mut (MA11 x2, MA12 x2) 19804394  2.6x10mm Binding Screw (ME2 x5) 53443 Damper Oil Soft Set (#200, #300, #400)
13455324  Front Propeller Joint (MA17) 19805911  2.6x8mm Tapping Screw (MF2 x10) 53689 540-J Motor
14305125 Motor Plate (MA22) 19442103  3xBmm Tapping Screw (MF1 x2) 84195 11 3mm O-Ring (Black) (MB9 x10)
19805185 *1 850 Metal Bearing (MA10 x2) 19808003  2.6mm Washer (MF5 x4) 87099 Cera-Grease HG
19805895  3x20mm Screw (MA1 x10) 19808058  2x6mm Tapping Screw (MF4 x10)
19805636 3x6mm Screw (MAZ2 x2) 16095003 Antenna Pipe "1 Requires 2 sets for one car.
19804345 6mm Ball Connector Nut (MA11 x10) 19495843  Sticker, Masking Sticker ot Requires 3 sets for one car.
19805368 Gearbox Joint (Long, Short) (MB12, MB13) 11053932  Instructions *3 Requires 4 sets for one car.
19808167 Wheel Axle (MB14 x2) 50038 Tool Set (Box Wrench, 1.5/2.5mm Hex Wrench, MAG x4) *4 Requires 5 sets for one car.
OBEESOSHES g DA AR AR CRI LRI EREL L
EBemeaRIc DT BEROLABEOREMCFOUZ FESEITEMES, () T422-8610 MEHE AR BER-7 :
1’)"—”1: HR 5, BRG. BRI SlESTTRALL . HRASHFISY HRAFT—H—-EAR :
For use in Japan only! EU RANGHMICSREBESOEBELIE, OEE | (mpgabeREEs) 1/ 054-283-0003 :

KRB EEL LY, ThLitAiR. ©
DAFvhH—HEshikthAZz<w—
H—EZAMRETTEL NG E
7. Fie, HthRET—H—EXIKE
BOANTABER. AROFETT
ENTHCLHATEES, BLEY
#HAHRET—H—EAETERLED
H{TEELN,

£-00810-9-1118, MAEE- () IV THIRALIEE L,

@ (RL3BDTFIBE)
R—YREICMA TR EFEN (3247) ETRIBORTE
Fhig, BIEF = h—LR—DkY REIIMEBTET
EBBIVLET,

@ (2= ¥ H— FOTRIAE)

23 H—FECHADBE. KL G RELRBIOD
B3 EFELEBYET, CRREBIEE L H—LN<—
SUBBFLELET,

| ®103-3899-3765 (HE~EBEX)
D {HRER—H—ERT FLAY
: http:/tamiya.com/japan/customer/cs_top.htm

R/C

AT R NY
9 =E% 425 (CC-01)

HiERIR2015FIHHEDLOTT. HEMC L VEELESBENHVET.
K BUMEHORBEIIRLEOTVET,

D/A—y (AT —L)(x1)

DI SR T A TP b e e e is e O
------------------------------------------------- 853F (

Esi—wy

Wassssaasnaaseanans

M7S— 2 (x2) e vememanenanenas
LEDZ b w7i—(x2)

9mm7 w2 —(x1)

om0 —R—)b, EOQ—R—JbF 1w F(EXD)rrrrrereoreanrnes

P = L i b g
R S o EPTERIP PP PIN
8504 R JL(x)wwrrnrernrnrennans
3Q0MNAL R (FBxX10) -+ vvvrennses
3Ix6mMALE A (x2) -+ v e e e e
6mmf— LIy b (x10)-revreeees
FrRv AT 30> FREBX)

b et P e 8114 R R R R R R e R e R
Su3am(1). ox22m(2), &7z + 7 b (2, 23SmER 17 ), WS0miBR 17 F(1)- 3459 (

3x35mmpl 3.V v 7 F(x5)
Ix12mm % v T ER (x4)- -

15104 2 Jb(x1)
DY F7hi—UYsF7¥y U7
Fo 2+ 7 FRAEEXT)
b Bt Aty J [PO20 I @) )

DB, Z 1 O] v e s mmmmmsnnnmn v s s e mr s o
Ehel ) Hatrd) ) R R R LR T

BUMBR +iximE BRI—F
3,024 (2,800M3) 11825849
-+1,425F (1,320F3) 19334122

3x15mmAL R (x4) == ever e

BmmA—Jl(x4)- -

2.6x5mm"? w2 —(x4) - -
2x6mm v A E A (x10)

170F9) 19805556
150F9) 19805664

24

2mmD 2 22 A —(k5) e n s
3x10mmLE X (Bx10)-----
2.6X10mm/ 3 3 FE Z(fXG) v vverenrnrrannees
2.6x8mR y G EZ (K10} rr e

3x8mmE v T E A (x2) -

200F/3) 19805859
270M9) 19805626

R = L B e 260F3) 13455325
70 FaAMIVATY T (x2) 320F3) 19805485
Fo = T 1) mrr e 150F9) 13455323
U DA RA T G (%) v vmrvrmvnmnnrmscmnns s vennrnres 320F7) 19805484
3.05%3.8x6.1mm 7 5 2T NA TR 2 onrmnrenranananaans 140F3 ( 130F9) 13585060
IxS0MMEE RIS T R (kAo -+162F ( 150F9) 15310002
Ll e n B b A N +194F3 ( 180F3) 19805557

-+216M3 ( 200/T) 19805758
=237/ ( 220/9) 19804159
-+280F3 ( 260Fd) 19804394
--280F3 ( 260FT) 19805911
160F3) 19442103
. 160F3) 19808003
++216M3 ( 200/d) 19808058

907F3 ( 840F5) 10005519 FUTFINA Frorrrnroreeennrannnans ---201F3 ( 270F9) 16095003
637F9 ( 590F3) 10005520 AF U H— RAEV I ATy P —rrrrrrrasrrrrannes -+1,123F9 (1,040F9) 19495843
648F3 ( 600F) 10005521 TUBHE - -evmws rivwie s bm e nwisn vas s s mrwaw s e mess 64879 ( 600F3) 11053932
799F5 [ 740F3) 10005522
507F3 ( 470F9) 19005741 T OAIC B ERPEROTSDRCANRT =Y, F 73— VYRRt hTVET.
790F3) 10005523 B < OWEEETE,. F@HHhHR2I——ERATEHRVRHGTEL.
igF‘H] 19005422 wEE BhAGRE EEms 2 EHRa-F
g5 o SP.38 +EL Y F ABML Y F(1.5m. 25m). 3m E2J(4)-216/3 ( 200/ 120 50038
880F3) 19115264 SPA71 MHEARE 77— v v vveererrnnne e neens 300/ 120 50171
370F3) 19005859 SP.197 ZFw FE A (ws, Kx10)-- - 00/ 92@ 50197
S0P 1 B5en0e SP.354 16T NTTE Ao p-ceesnnnee 350/ 120M 50354
300F3) 10402919 SP.380 4mmE') >/ F(X7) Ml -vee e reen 100 92 50380
200F3) 13555099 SP.573 2xBm % v £ JE R (x10)- - 100F) 82 50673
660F3) 14135043 SP.575 2.6x10mm#% v > 4 E'Z (x5) - 100/) 82 50575
270F9) 10555015 SP.576 3mm-f ERIF(K10)=crevrnerocrorrcrncencnannes 200/3) 82F 50576
230F3) 19808090 SP.577 3x10m% v £ 7 £ (x10) 100F) 82 50677
12079 12300010 SP.582 3x14mmER{d4 v £ & E R (x5)- -108F3 ( 100/ 82F 50582
291F9( 270F) 19805624 SP.585 4x10mmEI{HEE 2 (x5) - - =rvvrees -162F3 ( 150/) 82F3 50585
2809 ( 260F9) 13455324 SP.586 3mm7 w Is ¥ —(x15) v ereeren --108M ([ 100/ 82/ 50586
1200 120/ 14305125 SP.592 S5m0 R —b(x10) = -= - - --324F9 ( 300/) 82F 50592
12973 ( 120F3) 19805185 SP.594 2x10mm=s 4 7 b (x10)- === vvnrenes ~-162F3 ( 150/) 82F3 50594
226F3( 210F3) 19805895 SP.595 ;A AN F ARIVT v 7 (x10)-- 162F ( 150/3) 82F 50595
172F3( 160F9) 19805636 SP.597 3mmO Y 2/ & (FRx10) === e v vevvnnees ++++162F ( 150/ 82F 50597
518F3( 480F3) 19804345 SP599 Wi i— W (k2= easvanniisnsmanisieonnsiisy durivin 540F3 ( 500/3) 140F 50599
561F( 520F3) 19805368 SP.600 A A JLSr— LX) senrerranerrvnnnenannn s 2163 ( 200F) 82F 50600
486/ ( 25073 19808167 SP.602 AAYLFY (K2, 3), AL £ 7 B (1), 9mT /»«—[2] 324F9 ( 300/) 92F1 50602
320F3) 19415009 SP.705 7 I3 A F(x2)erreveerenrerrnnes . 300M) 140 50705
260F3) 19804561 SP.1216 F34 7+ 7 b(x2)-- s00F) 120 51216
170F3) 19805629 OP.65 1260/X7 1) /(XY rrenavnnmnocivonesioniosnes 700F3) 120 53065
150F3) 15306013 OP.443 /1) QA &2 18— JL(#200, #300.#400)-- - -- 7569 ( 700/9) 250 53443
220F) 15725015 ORBBY E=SE—rveana v e R R e 1,296 (1,200/) 2509 53689
52079) 19805482 A0-5042 3mmQ ) > 5 (Rx10) ---+108M3 ( 100/3) 140/ 84195
540F5) 19805483 B 3 U IHE e el R R e 518F3 ( 480/) 140F3 87099
550F3) 14135042 GERITDWTY

EROSRTEN TV S8R . RIS ETY. BRE2EU ECENORS. BLELE
# (Eg) RTENTS. BROSHH500REER 5188, BIEY—ERLBVET,

58609 Unimog 425 (CC-01) (11053932



	部品図
	部品カード



